

ZH-TR-02-2026-EN · THIRD-PARTY TEST REPORT

Petrolatum Tape Primer

Report CTG2410221378A_SR178AC · Shenzhen Third-Party Testing Technology Co., Ltd. (CTG)

ENGLISH TRANSLATION FOR REFERENCE

This document is an English transcription prepared by Nanjing Zhuohuang Industrial Technology Co., Ltd. from the original Chinese test report. It is not a certificate issued by the testing laboratory and it is not a laboratory-issued English report. The original Chinese report, with laboratory stamps and authorised signatures, is the only valid document and is supplied in full on request.

ENGLISH TRANSLATION FOR REFERENCE – NOT A LABORATORY-ISSUED DOCUMENT

Report identification

Field	Content
Report number	CTG2410221378A_SR178AC
Sample name as submitted	Petrolatum Tape Primer /
Model / specification stated in the report	/
Scope of the sample	Sample submitted as “petrolatum tape primer”; the report does not state a product model
Client (entrusting party)	Nanjing Zhuohuang Industrial Technology Co., Ltd.
Manufacturer	Nanjing Zhuohuang Industrial Technology Co., Ltd.
Testing laboratory	Shenzhen Third-Party Testing Technology Co., Ltd. (CTG)
Laboratory accreditation	CMA / CNAS accredited laboratory
Sample quantity	20 g
Sample received	11 September 2024
Test period	11 September 2024 – 11 October 2024
Date of issue	11 October 2024
Test basis	GB/T 4472, GB/T 1725, GB/T 8026, GB/T 3536
Inspection type	Entrusted inspection
Conclusion	All tested items assessed as Pass.

Test results

Test item	Unit	Requirement	Result	Test method
Colour	/	Brown	Brown	Visual
Density	g/cm³	≥ 1.0	1.2	GB/T 4472
High-temperature flow resistance	—	90 °C oven, panel suspended 24 h: no dripping, no running, no sagging	No dripping, no running, no sagging	Measured
Non-volatile content	%	≥ 70	75	GB/T 1725
Drop melting point	°C	≥ 90	93	GB/T 8026
Flash point	°C	≥ 70	78	GB/T 3536

RELATIONSHIP TO THE PRODUCT RANGE

Related products: Anti-Corrosion Tape Primer. The sample submitted was not identified by model in the report, so this result is presented as a related reference and not as a test of a specific model.

A test report records the properties measured on the sample submitted. It is a test result, not a system certification, and it does not qualify a complete installed system unless the report itself states that an installed system specimen was tested.

LABORATORY CONDITIONS OF ISSUE

- A report is invalid without the laboratory's inspection seal or company seal in the designated position.
- The report may not be partially reproduced without permission; a copy without a re-applied red inspection seal is invalid.
- A report without the signatures of the chief examiner, reviewer and approver is invalid; an altered report is invalid.
- Results are valid only for the sample submitted to the laboratory.

Nanjing Zhuohuang Industrial Technology Co., Ltd.

Registered address: Building 201-10, Hengli Park, No. 399 Xiongzhou
South Road, Liuhe District, Nanjing 211599, Jiangsu, China

info@zhuohuangglobal.com · www.zhuohuangglobal.com

WhatsApp +86 183 5198 9892